Outdoor Sling Chaise Lounge




PART LIST

A B C D E
= — . g [P
N S ~
Left Leg Right Leg Left Back Leg | Right Back Leg Seat
1 PC 1 PC 1 PC 1PC 1PC
F G H |
\ e
[ II =
Back Support Tube Middle Pole Plastic Spacer
1 PC 1 PC 2 PCS 2 PCS
HARDWARE LIST
#1 #2 #3 #4 #5
6 1w o Mmmzm O) .
M6*18mm M6*15mm M6*10mm
Bolt Medium Bolt Short Bolt Barrel Bolt Plastic Cap

2 PCS (Extra 1)

18 PCS (Extra 1)

2 PCS (Extra 1)

2 PCS (Extra 1)

28 PCS (Extra 1)

#6

55

M6mm

#

—

Nut Cap
4 PCS (Extra 1)

Allen Wrench
2 PCS (Extra 1)




Step 1. Attach back (part F) to seat (part E) using short bolts (part #3),
barrel bolts (part #4) and allen wrenches (part #7).
Remove all protective caps from seat (part E).

NOTE: Please don't fully tighten bolts until unit is fully assembled.

—




Step 2. Insert left back leg (part C) into left leg (part A) and right back leg

Step 3.

(part D) into right leg (part B) using plastic spacer (part I). Secure
assembled unit (parts A, B, C, D & ) using bolts (part #1)

and allen wrench (part #7). Attach plastic cap (part #5) and nut cap
(part #6) to wheel on back legs (parts C & D). Insert plastic caps
(part #5) into back legs (parts C & D).

NOTE: Please don't fully tighten bolts until unit is fully assembled.

# Paw  x2
#5 @ x 8
#6 B x2
#t x1

Carefully place assembled unit (parts A & C) on a soft flat surface.
Attach seat (part E) to assembled unit (parts A & C) using medium
bolts (part #2), plastic caps (part #5) and allen wrench (part #7).

NOTE: Please don't fully tighten bolts until unit is fully assembled.

#2 oo~ x 3
#5 \@‘ X3




Step 4. Attach seat (part E) to assembled unit (parts B & D) using medium
bolts (part #2), plastic caps (part #5) and allen wrench (part #7).

NOTE: Please don't fully tighten bolts until unit is fully assembled.

/
#2  fomm  x3
#5 :) x 3
i / #ro [ x1
\_ /

Step 5. Attach support tube (part G) to seat (part E) using medium bolts
(part #2), plastic caps (part #5) and allen wrench (part #7).

NOTE: Please don't fully tighten bolts until unit is fully assembled.

2 p

#2 x4

#5 @ x4




Step 6. Attach middle pole (part H) to legs (parts A & B) using medium bolts
(part #2), plastic caps (part #5) and allen wrench (part #7).

NOTE: Please don't fully tighten bolts until unit is fully assembled.

4 A

Step 7. Attach middle pole (part H) to back legs (parts C & D) using medium
bolts (part #2), plastic caps (part #5) and allen wrench (part #7).

NOTE: Please don't fully tighten bolts until unit is fully assembled.
/

, #2 oo x4
#5 () x4
#7 ]Z x 1




Step 8. Attach plastic caps (part #5) and nut caps (part #6) to back (part F).

NOTE: Please fully tighten all bolts at this time.

7

~

#5 @ X2
#6 8 x2



